gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2.2 Test Channel = MCH

4.1.1.2.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO  [D2:02:05 PMFeb 18, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Mkr1 2.53058 GHz

Ref Offset 13 dB

Ref 30.00 dBm_ 21.896 dBm

+

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz| RS
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.8 dBm Freq Offset

678.89 kHz 0 Hz

Transmit Freq Error -4.3516 MHz OBW Power 99.00 %
x dB Bandwidth 828.5kHz x dB -26.00 dB

mse 1 Alignment Completed
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTCO  [02:02:20 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 23.0 dBm FreqOffset
694.21 kHz gz

Transmit Freq Error 4.3384 MHz OBW Power 99.00 %

x dB Bandwidth 867.4 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:02:36 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.3 dBm FreqOffset
4.6206 MHz gz

Transmit Freq Error 87.431 kHz OBW Power 99.00 %

x dB Bandwidth 6.392 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:02:51 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.0 dBm FreqOffset
8.9802 MHz gz

Transmit Freq Error 4.137 kHz OBW Power 99.00 %

x dB Bandwidth 9.672 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2.3 Test Channel = HCH

4.1.1.2.2.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTCO  [02:03:53 PMFeb 18, 2013

Center Freq 2.565000000 GHz Center Freq: 2.565000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm_

¢

CenterFreq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz| RS
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 23.0 dBm Freq Offset

665.72 kHz 0 Hz

Transmit Freq Error -4.3527 MHz OBW Power 99.00 %
x dB Bandwidth 858.2 kHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2.3.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:04:09 PMFeb 18, 2013 F
requency

Center Freq 2.565000000 GH=z Center Freq: 2.565000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.5694 GHzZ
Ref 30.00 dBm 21.797 dBm

¥

Center Freq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.8 dBm FreqOffset
697.46 kHz gz

Transmit Freq Error 4.3360 MHz OBW Power 99.00 %

x dB Bandwidth 901.1 kHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2.3.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:04:25 PMFeb 18, 2013 F
requency

Center Freq 2.565000000 GH=z Center Freq: 2.565000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.2 dBm FreqOffset
4.6198 MHz gz

Transmit Freq Error 84.311 kHz OBW Power 99.00 %

x dB Bandwidth 6.491 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.2.3.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:04:40 PMFeb 18, 2013 F
requency

Center Freq 2.565000000 GH=z Center Freq: 2.565000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2565000000 GHz

CF Step

Center 2.565 GHz Span 20 MHz|IEE A
uto Man

#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.9 dBm FreqOffset
8.9789 MHz gz

Transmit Freq Error -1.236 kHz OBW Power 99.00 %

x dB Bandwidth 9.644 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3 Test Bandwidth = 15
4.1.1.2.3.1 Test Channel = LCH

4.1.1.2.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMAUTO  [02:05:48 PMFeh 18, 2013

Center Freq 2.507500000 GHz Center Freq: 2.507500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Mkr1 2.50084 GHz

Ref Offset 13 dB

Ref 30.00 dBm 21.447 dBm

CenterFreq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz[[[SRE o

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms -A—”t° Han

Occupied Bandwidth Total Power Freq Offset
837.50 kHz L HE

Transmit Freq Error -6.6298 MHz OBW Power 99.00 %
x dB Bandwidth 1.125 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.1.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:05:04 PMFeb 18, 2013 F
requency

Center Freq 2.507500000 GH=z Center Freq: 2.507500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.8 dBm FreqOffset
836.47 kHz gz

Transmit Freq Error 6.6128 MHz OBW Power 99.00 %

x dB Bandwidth 1.108 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.1.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:06:19 PMFeb 18, 2013 F
requency

Center Freq 2.507500000 GH=z Center Freq: 2.507500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.6 dBm FreqOffset
6.6623 MHz gz

Transmit Freq Error -269.02 kHz OBW Power 99.00 %

x dB Bandwidth 9.088 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.1.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:06:35 PMFeb 18, 2013 F
requency

Center Freq 2.507500000 GH=z Center Freq: 2.507500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2507500000 GHz

CF Step

Center 2.508 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.5 dBm FreqOffset
13.488 MHz gz

Transmit Freq Error 9.172 kHz OBW Power 99.00 %

x dB Bandwidth 14.50 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.2 Test Channel = MCH

4.1.1.2.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTCO  [02:07:28 PMFeb 18, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

(3

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| ISt
uto Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.7 dBm Freq Offset

842.10 kHz 0 Hz

Transmit Freq Error -6.6169 MHz OBW Power 99.00 %
x dB Bandwidth 1.113 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.2.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:07:43 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.54169 GHz
Ref 30.00 dBm ) 21.938 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.7 dBm FreqOffset
859.86 kHz gz

Transmit Freq Error 6.6043 MHz OBW Power 99.00 %

x dB Bandwidth 1.131 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.2.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:07:59 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.53548 GHz
Ref 30.00 dBm 9.9241 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.1 dBm FreqOffset
6.6667 MHz gz

Transmit Freq Error -268.35 kHz OBW Power 99.00 %

x dB Bandwidth 9.474 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.2.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:08:14 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.5404 GHz
Ref 5000 0Bm 6.5444 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.9 dBm FreqOffset
13.479 MHz gz

Transmit Freq Error 680 Hz OBW Power 99.00 %

x dB Bandwidth 14.54 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.3 Test Channel = HCH

4.1.1.2.3.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTCO  [02:09:09 PMFeb 18, 2013

Center Freq 2.562500000 GHz Center Freq: 2.562500000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm_

CenterFreq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| ISt
uto Man

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.6 dBm Freq Offset

824.95 kHz 0 Hz

Transmit Freq Error -6.6239 MHz OBW Power 99.00 %
x dB Bandwidth 1.134 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.3.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:09:25 PMFeb 18, 2013 F
requency

Center Freq 2.562500000 GH=z Center Freq: 2.562500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Mkr1 2.56919 GHz
Ref 30.00 dBm ) 21.939 dBm

Center Freq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.5 dBm FreqOffset
867.87 kHz gz

Transmit Freq Error 6.6060 MHz OBW Power 99.00 %

x dB Bandwidth 1.140 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.3.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:09:41 PMFeb 18, 2013 F
requency

Center Freq 2.562500000 GH=z Center Freq: 2.562500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.0 dBm FreqOffset
6.6567 MHz gz

Transmit Freq Error -277.29 kHz OBW Power 99.00 %

x dB Bandwidth 9.199 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.3.3.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:09:56 PMFeb 18, 2013 F
requency

Center Freq 2.562500000 GH=z Center Freq: 2.562500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2562500000 GHz

CF Step

Center 2.563 GHz Span 30 MHz| IS
uto Man

#Res BW 300 kHz #V/BW 910 kHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.9 dBm FreqOffset
13.493 MHz gz

Transmit Freq Error -4.738 kHz OBW Power 99.00 %

x dB Bandwidth 14.55 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4 Test Bandwidth = 20

4.1.1.2.4.1 Test Channel = LCH

4.1.1.2.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

soipibincili ] : ALIGMAUTO [02:11:28 PMFeh 18, 2013

Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

CenterFreq
2.510000000 GHz

CF Step
4.000000 MHz
Auto Man

= |
Occupied Bandwidth Total Power Freq Offset

996.82 kHz 0 Hz

Transmit Freq Error -8.8752 MHz OBW Power 99.00 %
x dB Bandwidth 1.342 MHz x dB -26.00 dB

Center 2.51 GHz Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [D2:11:44 PMFeb 18, 2013 F
requency

Center Freq 2.510000000 GH=z Center Freq: 2.510000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2510000000 GHz

CF Step

4.,000000 MHz
Center 2.51 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.9 dBm FreqOffset
997.43 kHz gz

Transmit Freq Error 8.8814 MHz OBW Power 99.00 %

x dB Bandwidth 1.331 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:11:59 PMFeb 18, 2013 F
requency

Center Freq 2.510000000 GH=z Center Freq: 2.510000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2510000000 GHz

CF Step

4.,000000 MHz
Center 2.51 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.6 dBm FreqOffset
9.2000 MHz gz

Transmit Freq Error 4.014 kHz OBW Power 99.00 %

x dB Bandwidth 12.03 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:12:15 PMFeb 18, 2013 F
requency

Center Freq 2.510000000 GH=z Center Freq: 2.510000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2510000000 GHz

CF Step

4.,000000 MHz
Center 2.51 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.5 dBm FreqOffset
17.975 MHz gz

Transmit Freq Error 14.350 kHz OBW Power 99.00 %

x dB Bandwidth 19.16 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.2 Test Channel = MCH

4.1.1.2.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO  [02:13:51 PMFeb 18, 2013

Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

CenterFreq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.7 dBm Freq Offset

1.0039 MHz 0 Hz

Transmit Freq Error -8.8783 MHz OBW Power 99.00 %
x dB Bandwidth 1.338 MHz x dB -26.00 dB

wsa | 1 File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:14:06 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.6 dBm FreqOffset
1.0235 MHz gz

Transmit Freq Error 8.8672 MHz OBW Power 99.00 %

x dB Bandwidth 1.336 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:14:22 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.8 dBm FreqOffset
9.1998 MHz gz

Transmit Freq Error -2.979 kHz OBW Power 99.00 %

x dB Bandwidth 12.66 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:14:37 PMFeb 18, 2013 F
requency

Center Freq 2.535000000 GH=z Center Freq: 2.535000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2535000000 GHz

CF Step

Center 2.535 GHz Span 40 MHz| RS
uto Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.7 dBm FreqOffset
17.969 MHz gz

Transmit Freq Error -5.621 kHz OBW Power 99.00 %

x dB Bandwidth 19.21 MHz x dB -26.00 dB

mec | File <PICTURE.png> saved

Report No: Huawei Proprietary and Confidential Page 118 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.3 Test Channel = HCH

4.1.1.2.4.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Occupied BW

SolzibncEaa | SENSE!INT ALIGMAUTO  [02:15:31 PMFeb 18, 2013

Center Freq 2.560000000 GHz Center Freq: 2.560000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 JdB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

(%

CenterFreq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #VBW 1.2 MHz #Sweep 100 ms ————

Occupied Bandwidth Total Power 22.5dBm Freq Offset

987.90 kHz 0 Hz

Transmit Freq Error -8.8819 MHz OBW Power 99.00 %
x dB Bandwidth 1.313 MHz x dB -26.00 dB

mse 1 Alignment Completed
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.3.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:15:46 PMFeb 18, 2013 F
requency

Center Freq 2.560000000 GH=z Center Freq: 2.560000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 22.5 dBm FreqOffset
1.0011 MHz gz

Transmit Freq Error 8.8741 MHz OBW Power 99.00 %

x dB Bandwidth 1.299 MHz x dB -26.00 dB
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Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.3.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:16:02 PMFeb 18, 2013 F
requency

Center Freq 2.560000000 GH=z Center Freq: 2.560000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.8 dBm FreqOffset
9.1958 MHz gz

Transmit Freq Error -7.184 kHz OBW Power 99.00 %

x dB Bandwidth 11.93 MHz x dB -26.00 dB
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gré RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

4.1.1.2.4.3.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Occupied BW

SolnibcE e SENSE:INT ALIGMAUTO  [02:16:17 PMFeb 18, 2013 F
requency

Center Freq 2.560000000 GH=z Center Freq: 2.560000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
2560000000 GHz

CF Step

4.,000000 MHz
Center 2.56 GHz Span 40 MHz||FS Man

#Res BW 390 kHz #/BW 1.2 MHz #Sweep 100 ms —————

Occupied Bandwidth Total Power 21.7 dBm FreqOffset
17.948 MHz gz

Transmit Freq Error -12.715 kHz OBW Power 99.00 %

x dB Bandwidth 19.23 MHz x dB -26.00 dB
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5Appendix_E: Band Edges Compliance

Part | - Test Plots

5.1 For LTE

5.1.1 Test Band = BAND7
5.1.1.1 Test Mode = LTE/TM1
5.1.1.1.1 Test Bandwidth =5

5.1.1.1.1.1 Test Channel = LCH

5.1.1.1.1.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

BT e g ALIGN AUTO 02:48:29 PMFeh 18, 2013 E
Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) [EEneY
Trig: Free Run Avg|Hold: 28/100

IFGain:Low #Atten: 36 JB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -21.303 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.1.1.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 0248143 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -39.842 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.1.1.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [02:48157 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -30.217 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.1.1.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  [02:49:11 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -26.938 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)

msc | i) Alignment Completed SIATLIS
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.1.2 Test Channel = HCH

5.1.1.1.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

Sl ; ALIGN AUTO 02:52:08 PMFeb 18, 2013 F
Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) - )
s Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 JdB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 13 dB -40.051 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #/BW 150 kHz* #Sweep 1.00 s (1001 pts)

MSG
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.1.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  [12:5222 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -21.823 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)

MSG
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.1.2.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO (0215236 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13 dB -29 597 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)

MSG
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.1.2.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO (025249 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -26.322 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.2 Test Bandwidth = 10

5.1.1.1.2.1 Test Channel = LCH

5.1.1.1.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMAUTCO  [02:54:07 PMFeh 18, 2013 F
Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) [EEneY
—» Trig:Free Run Avg|Hold: 71100 T

IFGain:Low #Atten: 36 JB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -24.203 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.2.1.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO (025421 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -43.638 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.2.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO (025434 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.499 940 GHz
Ref 30.00 dBm -31.576 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.2.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [02i5448 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -29.571 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.2.2 Test Channel = HCH

5.1.1.1.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

Sl ; ALIGN AUTO 02:59:26 PMFeb 18, 2013 F
Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) - )
s Trig:Free Run Avg|Hold: 8/100

IFGain:Low #Atten: 36 JdB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB 42.821 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.2.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [02:59:40PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -24.852 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 136 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.2.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO (025954 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -31.825 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 137 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.2.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [0:00,07 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13 dB -30.850 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.3 Test Bandwidth = 15

5.1.1.1.3.1 Test Channel = LCH

5.1.1.1.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

T T ; ALIGNAUTO  (03:01:24 PMFeh 18, 2013 E
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.3.1.2 Test RB = RB1#74
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.3.1.3 Test RB = RB36#18
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.3.1.4 Test RB = RB75#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.3.2 Test Channel = HCH

5.1.1.1.3.2.1 Test RB = RB1#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.3.2.2 Test RB = RB1#74
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.3.2.3 Test RB = RB36#18
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.3.2.4 Test RB = RB75#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.4 Test Bandwidth = 20

5.1.1.1.4.1 Test Channel = LCH

5.1.1.1.4.1.1 Test RB = RB1#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.4.1.2 Test RB = RB1#99
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.4.1.3 Test RB = RB50#25
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.4.1.4 Test RB = RB100#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.4.2 Test Channel = HCH

5.1.1.1.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.4.2.2 Test RB = RB1#99
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.4.2.3 Test RB = RB50#25
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.1.4.2.4 Test RB = RB100#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2 Test Mode = LTE/TM2

5.1.1.2.1 Test Bandwidth =5

5.1.1.2.1.1 Test Channel = LCH

5.1.1.2.1.1.1 Test RB = RB1#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.1.1.2 Test RB = RB1#24
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.1.1.3 Test RB = RB12#6
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.1.1.4 Test RB = RB25#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.1.2 Test Channel = HCH

5.1.1.2.1.2.1 Test RB = RB1#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.1.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:1447 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -21.047 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 160 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.1.2.3 Test RB = RB12#6
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.1.2.4 Test RB = RB25#0
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Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.2 Test Bandwidth = 10

5.1.1.2.2.1 Test Channel = LCH

5.1.1.2.2.1.1 Test RB = RB1#0
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5.1.1.2.2.1.2 Test RB = RB1#49
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.2.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:23:39 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.499 980 GHz
Ref 30.00 dBm -33.633 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.2.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:23:52 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -31.721 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.2.2 Test Channel = HCH

5.1.1.2.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

Sl ; ALIGN AUTO 03:26:45 PMFeb 18, 2013 F
Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) - )
s Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 JdB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -43.214 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.2.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:26158 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -23.623 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.2.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  [03:27:12PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 13 dB -32.254 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)

msG i) Alignment Completed
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.2.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:27:26PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13 dB -31.808 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 170 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.3 Test Bandwidth = 15

5.1.1.2.3.1 Test Channel = LCH

5.1.1.2.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

T T ; ALIGNAUTO  [03:29:02 PMFeh 18, 2013 E
Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) [EEneY
—» Trig:Free Run Avg|Hold: 71100 T

IFGain:Low #Atten: 36 JB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -22.963 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.3.1.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:29:16PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.499 980 GHz
Ref 30.00 dBm -44.225 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.3.1.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO (032928 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.499 960 GHz
Ref 30.00 dBm -32.543 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.3.1.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  [03:29:43 M

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.499 990 GHz Auto Tune
R 499 890 o1

Trace 1 Pass
Center Freq

2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

1
CF Step

1.100000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.3.2 Test Channel = HCH

5.1.1.2.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

Sl ; ALIGN AUTO 03:31:22 PMFehb 18, 2013 F
Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) - )
s Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 JdB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 13 dB -44.135 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.3.2.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:3136 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 13 dB -22.243 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.3.2.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:31:50 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -31.564 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.3.2.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:32,03PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13 dB -28.308 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.4 Test Bandwidth = 20

5.1.1.2.4.1 Test Channel = LCH

5.1.1.2.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMAUTO  [03:34:08 PMFeh 18, 2013 F
Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) [EEneY
—» Trig:Free Run Avg|Hold: 71100 T

IFGain:Low #Atten: 36 JB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -26.410 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.4.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:3422 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.499 990 GHz
Ref 30.00 dBm -44.284 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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